
NORTH CITY PROJECT EIR/EIS 

 ES – EXECUTIVE SUMMARY 

February 2018 ES-1 9420-04 

ES EXECUTIVE SUMMARY 

ES.1 INTRODUCTION 

This Environmental Impact Report/Environmental Impact Statement (EIR/EIS) 

evaluates the potential short-term and long-term, direct and indirect, cumulative, 

and combined environmental impacts of the North City Project, the first phase of 

the Pure Water San Diego Program (Pure Water Program). The North City Project is 

initiated by the City of San Diego (City) Public Utilities Department and involves the 

production of 30 million gallons per day (MGD) of purified water. The North City 

Project will expand the existing North City Water Reclamation Plant (NCWRP) and 
[...]
along Genesee Avenue, crossing SR-52 and the Metropolitan Transit System (MTS) 

railroad tracks. After the railroad tracks, the alignment will continue north along 

Genesee Avenue to the intersection of Nobel Drive and Genesee Avenue. After the 

intersection, the alignment will head east on Nobel Drive and then continue heading 

north on Towne Centre Drive. The alignment would turn east on Executive Drive and 

cross I-805. The alignment would end at NCWRP. Three trenchless installations are 

proposed along the Morena Pipelines alignment and include the following: (1) San 

Clemente Canyon at the SR-52 eastbound off-ramp/on-ramp; (2) railroad tracks 

owned by the MTS at Rose Canyon north of University City High School and (3) the I-

805 at the terminus of Executive Drive to the NCWRP. An additional trenchless 



NORTH CITY PROJECT EIR/EIS 

 CHAPTER 3 – PROJECT DESCRIPTION/ALTERNATIVES 

February 2018 3-7 9420-04 

installation would occur where the overflow pipeline crosses MTS right-of-way near 

the Morena Pump Station.  

The entire alignment of the wastewater forcemain would be constructed of welded 

steel pipe that has an inner mortar coating that is tape wrapped with a mortar shield 

coating on the outside. The pipe would be cathodically protected by an induced 

current to prevent corrosion. The pipe would be tested to a pressure that is 1.5 times 

higher than the proposed operational pressure to ensure structural integrity. 

North City Water Reclamation Plant Expansion 

The NCWRP is an existing facility located south of Eastgate Mall and east of I-805, 

and is currently developed with wastewater treatment facilities, an operations 

building, a power generation facility, and the Demonstration Project (see Figure 3-7, 

North City Water Reclamation Plant Expansion Site). The NCWRP would be 

expanded from a capacity of 30 MGD to 52 MGD (AADF) and 90 MGD on a peak 

daily flow and additional wastewater flows would be delivered from the Morena 

Pump Station and Wastewater Forcemain (CH2M 2017). This recommended 

expansion intends to provide sufficient capacity to meet the NCPWF flow and water 

quality needs, and to improve energy efficiency. Up to 12 MGD of disinfected 

tertiary effluent produced by the NCWRP will be delivered to satisfy non-potable 

reuse demand. An additional 42 MGD of tertiary effluent flow will be pumped to the 

NCPWF to produce an AADF of 30 MGD of purified water. 

To ensure the 30 MGD AADF of purified water can be produced at the NCPWF, the 

NCWRP will undergo an expansion of the primary, secondary, and tertiary 

treatment processes, as well as the corresponding support systems. The 

recommended improvements are presented in Figure 3-8, North City Water 

Reclamation Plant Expansion Improvements, and the proposed location for 

improvements are shown on Figure 3-9, North City Water Reclamation Plant 

Expansion Conceptual Site Plan. An alternative design concept to the site layout 

shown is being evaluated to repurpose the existing secondary clarifiers to minimize 

demolition and the size of new aeration basins. 

To increase capacity at the NCWRP, a number of new process units and tankage 

would be required. Process units requiring expansion include influent screening, 

primary sedimentation, flow equalization, aeration basins, secondary clarification, 

and tertiary filtration. The expanded NCWRP facilities are expected to include an 

additional bar screen, grit pumps, primary sedimentation with chemically enhanced 



NORTH CITY PROJECT EIR/EIS 

 CHAPTER 3 – PROJECT DESCRIPTION/ALTERNATIVES 

February 2018 3-8 9420-04 

primary treatment, a primary equalization basin, aeration basins using biological 

nutrient removal, secondary clarifiers, tertiary filters, and additional ancillary and 

support systems. 

The existing main access road, Road “B” (near Eastgate Mall), will need to be 

realigned to allow the addition of the new secondary clarifiers and to be aligned 

with the plant entrance for the NCPWF across Eastgate Mall. At the perimeter of the 

new secondary clarifiers a new maintenance road will be constructed. The 

maintenance road will be 20 feet wide at the south leg, and then narrow down to 

15 feet wide on the east leg.  

Centrate, which is the water leaving a centrifuge after most of the solids have been 

removed at MBC, is currently pumped through a 4.3-mile-long, 20-inch-diameter 

forcemain to a drop structure at the Influent Pump Station at NCWRP. An increased 

volume of centrate would be produced at MBC as a result of the increased influent 

received at MBC. In addition, construction of the Morena Pump Station would divert 

additional wastewater flows to the NCWRP, including increased centrate flows, 

which would result in a higher than desirable concentration of nitrogen in the 

tertiary effluent produced at NCWRP, and therefore in the influent received at the 

NCPWF. The centrate forcemain would be connected to the proposed brine line 

that discharges from the NCPWF to convey flows downstream of the Morena Pump 

Station. A brine-centrate valve vault will be constructed on the NCWRP site adjacent 

to the tunnel that conveys the brine and wastewater forcemains on the western 

edge of the NCWRP next to the existing aeration basins. The brine-centrate valve 

vault would be approximately 22 by 14 feet, within which the centrate pipeline 

would connect into the brine pipeline. The vault would allow for personnel access 

to check valves and perform routine maintenance.  

Non-potable recycled water usage is highly affected by the seasons since a majority 

of the water serves landscaping. Demands peak in the summertime, with a general 

rule of thumb being that peak summer day demands will be twice the average 

annual demands. The seasonal fluctuation is an important constraint for non-

potable recycled water systems since serving peaks require sizing treatment plants 

and storage facilities large enough to handle the highest demand condition. This 

generally means that the treatment plant capacity must be two times larger than 

the average demands, resulting in potentially underutilized capacity at the 

treatment plants. Optimization through peak management is a major focus for all 

infrastructure systems (City of San Diego 2012). 



NORTH CITY PROJECT EIR/EIS 

 CHAPTER 3 – PROJECT DESCRIPTION/ALTERNATIVES 

February 2018 3-9 9420-04 

North City Pure Water Facility Influent Pump Station and Conveyance 

The NCPWF Influent Pump Station will be constructed at the NCWRP and will 

convey tertiary effluent from the NCWRP to the NCPWF as shown on Figure 3-10, 

North City Pure Water Facility Influent Pump Station and Conveyance Location. The 

NCPWF Influent Pump Station will have a maximum capacity of 42.5 MGD to enable 

the NCPWF to produce a maximum of 34 MGD of purified water after accounting 

for recycle and other streams. The NCPWF Influent Pump Station would be located 

on the west side of the NCWRP adjacent to the tertiary filters to divert tertiary 

effluent from upstream of the chlorination facilities and pump it to the NCPWF. The 

NCPWF Influent Pump Station would consist of a single enclosed 6,700-square-foot 

building approximately 32 feet high and would contain two separate rooms: a 

pump room and electrical room.  

Piping, equipment, and appurtenances are currently located within the site. These 

components will be removed prior to construction of the NCPWF Influent Pump 

Station. The site is partly covered with grass and is relatively flat.  

The proposed tertiary effluent pipeline alignment crosses Road C in a northwest 

direction and then continues to the north along the western boundary of the 

NCWRP site until it passes under Eastgate Mall to the future NCPWF site. Existing 

grades vary from about 342 feet above mean sea level (AMSL) at the pump station 

to about elevation 368 feet AMSL at the NCPWF site to the north. A concrete 

retaining wall up to 20 feet in height is located on the north side of the landscaped 

area west of Building 51. Other improvements include a concrete modular 

(reinforced earth) wall located adjacent to the proposed pipeline alignment along 

the western boundary of the NCWRP, as well as landscaped and hardscaped areas.  

North City Pure Water Facility – Miramar Reservoir Alternative  

The new NCPWF under the Miramar Alternative (NCPWF-MR) would be located on 

the vacant 10-acre City-owned lot across Eastgate Mall to the north of the NCWRP 

(see Figure 3-11, North City Pure Water Facility Site). The NCPWF-MR would produce 

34 MGD AADF of purified water. A portion of the purified water would be returned to 

the NCWRP to reduce the TSS concentration of the disinfected tertiary treated 

effluent to 1,000 milligrams per liter (mg/L), a level suitable for irrigation. 

Approximately 30 MGD AADF of purified water will be pumped to Miramar Reservoir. 

The treatment process is described in more detail in Section 3.6. The treatment train 

includes an ozone system, biological activated carbon filtration (BAC), membrane 



NORTH CITY PROJECT EIR/EIS 

 CHAPTER 3 – PROJECT DESCRIPTION/ALTERNATIVES 

February 2018 3-10 9420-04 

filtration (MF), reverse osmosis (RO), and ultraviolet/advanced oxidation process 

(UV/AOP), before it is stabilized and chlorinated prior to pumping out to Miramar 

Reservoir. In addition to process areas for each stage of treatment at the NCPWF-MR, 

the facility would include chemical feed systems and post-treatment chemical storage.  

Figure 3-12, North City Pure Water Facility – Miramar Reservoir Conceptual Site 

Layout, provides a conceptual site layout for the NCPWF-MR. The access to the site 

will be from Eastgate Mall, and the entrance will be coordinated with the entrance to 

the NCWRP. A traffic signal is proposed at the NCWRP driveway to provide a 

protected crossing for pedestrians and will be designed in accordance with the City 

of San Diego standards, including appropriate signing and striping. An 

approximately 15,000-square-foot operations and maintenance (O&M) building with 

three above-grade stories will be built as part of the NCPWF-MR, including a water 

quality testing laboratory.  

All the pipes between the NCPWF-MR and the NCWRP will be direct buried. Major 

piping and duct banks within the NCPWF-MR will also be direct buried. Smaller 

pipes (chemical, utility lines etc.) will be installed in shallow utility trenches for 

better access.  

North City Pure Water Conveyance System  

The North City Pure Water Conveyance System will transmit product water from the 

NCPWF-MR to Miramar Reservoir where it will be blended with the imported raw 

water in the Miramar Reservoir and receive additional treatment at the Miramar 

WTP. The North City Pure Water Conveyance System consists of the North City Pure 

Water Pump Station (North City Pump Station), North City Pipeline, and the Pure 

Water Dechlorination Facility (Dechlorination Facility).  

The North City Pump Station would be located on the southeast corner of the 

NCPWF site as shown on Figure 3-12. The North City Pump Station will have three 

duty pumps and one standby pump, all of which are 1,000 horsepower (HP) motor 

pumps and vertical-turbine. Each pump will be design to deliver a flow rate of 

7,593 gallons per minute. The North City Pump Station layout is shown on Figure 

3-13, North City Pump Station Conceptual Site Layout. The North City Pump 

Station will serve as the NCPWF-MR’s only effluent pump station and will convey 

purified water from the NCPWF Product Water Storage Tank via the approximately 

8-mile (46,000-linear-foot) North City Pipeline to the Miramar Reservoir.  



NORTH CITY PROJECT EIR/EIS 

 CHAPTER 3 – PROJECT DESCRIPTION/ALTERNATIVES 

February 2018 3-11 9420-04 

The North City Pipeline will be designed for an average daily flow of 30 MGD with 

a minimum daily flow of 23 MGD and a maximum daily flow of 33 MGD. A 48-

inch-diameter welded steel pipe is the recommended width and material for the 

North City Pipeline as the most suitable for the design conditions.  

The North City Pipeline alignment is shown on Figures 3-14A and 3-14B, North City 

Pure Water Pipeline Alignment. Detailed cross sections of the North City Pipeline are 

included on Sheets C1 through C51 in the Design Report for the North City Pure 

Water Pipeline (HDR 20172018). The North City Pipeline is proposed to travel through 

the University, Mira Mesa, and Scripps Miramar Ranch communities of the City of San 

Diego (City of San Diego 2017a). The North City Pipeline would also cross federal 

lands in MCAS Miramar along segments of Miramar Road and would cross an 

unincorporated area of the County of San Diego immediately after the I-15 crossing.  

The North City Pipeline alignment would begin in an open trench in Eastgate Mall 

and would head southeast, with a short trenchless section just before Eastgate 

Court. At Miramar Road, the North City Pipeline would continue east for 

approximately 4.5 miles, with a bridge over the MTS Railway crossing and a short 

trenchless section under the BNSF Railway crossing. The North City Pipeline would 

turn north on Kearny Villa Road and then turn east on Candida Street. The North City 

Pipeline would head north on Via Pasar via a trenchless segment, and then continue 

east on Via Excelencia in an open cut section. A trenchless segment would cross I-15 

then would return to an open cut section across private property then turn north on 

Businesspark Avenue. The North City Pipeline would continue north on Carroll 

Canyon Road then head east on Hoyt Park Drive and Meanley Drive, continuing 

east/northeast before crossing Evans Pond in a trenchless segment.  

The final segment of the North City Pipeline will consist of a subaqueous pipeline 

within Miramar Reservoir. The segment of pipeline will begin at the Miramar WTP site 

and continue to the far east side of Miramar Reservoir. The pipeline would be a 

submerged, 4,800-foot-long HDPE pipe ranging in diameter from 8 inches to 54 inches 

with 94 outlets and 188 subaqueous diffusers along the bottom of Miramar Reservoir.  

The Dechlorination Facility will be located at the end of Meanley Drive off the cul-

de-sac on the City’s property for the Miramar Recycled Water Storage Tank as 

shown on Figure 3-15, Pure Water Dechlorination Facility Site. The facility will 

include an approximately 768-square-foot above-grade building to house chemical 

storage tanks, dosing pumps, analyzers, and associated piping valves and 

appurtenances as shown on Figure 3-16, Pure Water Dechlorination Facility 



NORTH CITY PROJECT EIR/EIS 

 CHAPTER 3 – PROJECT DESCRIPTION/ALTERNATIVES 

February 2018 3-12 9420-04 

Conceptual Site Layout. The NCPWF purified water will be chlorinated to maintain 

chlorine residual and prevent regrowth within the North City Pipeline. Prior to 

blending the purified water with the raw water at Miramar Reservoir, the remaining 

free chlorine residual will be removed from the purified water to protect the 

aquatic life in the lake. The Dechlorination Facility would reduce the residual 

chlorine concentration to below the required limit of 0.019 mg/L. The use of 38% 

concentration liquid sodium bisulfite solution is proposed as the preferred method 

of removing total and free chlorine residue from the purified water.  

North City Renewable Energy Facility 

A new North City Renewable Energy Facility would be constructed in order to 

provide power to the expanded NCWRP as well as the new NCPWF and North City 

Pump Station. The new facility includes approximately 15.4 megawatts (MW) of new 

generation capacity. The 5 MW of existing power generation capacity already at 

NCWRP would remain.  

Six new internal combustion engines (ICE) and generator units would be installed. 

Each of these consists of a 3.8 MW Caterpillar Model CG260-16 IC or equivalent ICE 